Test Results

Pullout Values [Awg. Lbs.}

Shear Values [Avg. Lbs.}

Steel Gauge (Lapped)
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The values listed are averages achieved under laboratory conditions and imply N Warranky. Appropriat==afety factors should be applied to these values for design
puUrposes.



